South Dakota State University
Open PRAIRIE: Open Public Research Access Institutional

Repository and Information Exchange

Electronic Theses and Dissertations

1987

Process Parameters for Separate-Stage Nitrification Activated
Sludge Systems in Cold Environments

Kenneth T. Scheffler

Follow this and additional works at: https://openprairie.sdstate.edu/etd

Recommended Citation

Scheffler, Kenneth T., "Process Parameters for Separate-Stage Nitrification Activated Sludge Systems in
Cold Environments" (1987). Electronic Theses and Dissertations. 4478.
https://openprairie.sdstate.edu/etd/4478

This Thesis - Open Access is brought to you for free and open access by Open PRAIRIE: Open Public Research
[...]
Design Solids Retention Time........... 31
Experimental Nitrification and
Oxidation Rates..........cciiiinenenn.. 32
Activated Sludge Systems..................... 34
METHODS AND MATERIALS. . i iiiii ittt ittt tenaennnenns 37
Methods of Analysis.......ciiiiiiiieennnnnn. 37
Suspended Solids.........ccviiiiinenn.. 38
Volatile Suspended Solids.............. 38
Initial Dissolved Oxygen............... 40
Soluble Five-Day Biological Oxygen
Demand (BODg)..vvvvvvennnrnnnenenennnn. 40
Soluble Cheaical Oxygen Demand......... 4]
Ammonia-Nitrogen Concentration......... 41
Temperature and pH.............. .. ..., 4]
iv
RESULTS AND DISCUSSION. . .ivvtiit i iinienennnnnnnnnann 42
Nitrifier Growth Rates.............. .ot 42
Ammonia Oxidation Rates...................... 46
Nitrification Rates..........ciieiiiii.. 47



Substrate Utilization Rates.................. 65

BOD. Removal Efficiencies...........cevvennn. 70
Ammgnai-Nitrogen Removal Efficiencies........ 72
Food-to-Microorganism Ratios........oevuuueen 74
Hydraulic Detention Times...........cccvu.... 76
Waste Activated Sludge Rates................. 80
SUMMARY ..ttt ittt ittt ii et erennarennsannsannnnnns 83
CONCLUSIONS. . i ittt ittt iiteeteeeeeennsennnanasannns 88
RECOMMENDATIONS FOR FUTURE STUDIES...........cco..... 90
LITERATURE CITED....ivviiiieiinneiineeennennnennnnnns 92
APPENDIXES. .t ittt ittt ii ittt tteteneeeenennnnanns 97
APPENDIX A EXPERIMENTAL DATA................ 97
APPENDIX B EXPERIMENTAL CALCULATIONS........ 107
)
v

LIST OF TABLES

Table Page
1 Summary of NPDES Discharge Permit............. 3
2 Process Design.....c.ouiiiiiineeiiennneneennnns 10
3 Approximate Composition of an Average
Domestic Wastewater............cciiiiiieennn. 12

4 Relationship Between the Fraction of



Al
A2
A3
A4
AS
A6
A7

A8
A9

Nitrifying Organisms and the BODS/TKN Ratio... 16

Maximum Growth Rates for Nitrifiers in

Various Environments...............iiiiiinn 25
Half-Saturation Constants for Nitrifiers in
Various Environments............ ... i, 27
Summary of Experimental Data.................. 84
Data From Run 1........coiiiiiiiiiiiiiin, 98
Data From Run 2.......ccvveueeeeeennnnnnnnennns 99
Data FromRun 3..........coiiiiiiiiiinn, ....100
Data From Run 4......... ..o, 101
Data From Run 5........ i iiiiiiiiiiiiiiine., 102
BOD to COD Ratios.......cvviiiiiininenennnnnn. 103
Pounds of Soluble BOD Per 1000 Cubic Feet of
Tank Volume. ......cviniiiiiiiiiiinnenenennn, 104
Pounds of Volatile Suspended Solids........... 105
Sludge Age In Days Based On MLSS.............. 106
vi

LIST OF FIGURES

Fiqure
The Nitrogen Cycle.....cvvviiinnrnenenennnnn. 13
Flow Diagram of Nitrification Treatment
Scheme Showing Typical Removal Rates........... 14
Temperature Dependance of The Half-Saturation
Constants of Nitrifiers............covuine. 20
Effect of pH on Nitrification Rate............ 23

Observed Nitrification Rates at Various
0 Lol B A 1o ) 3 30

Aeration Schematic.......ciiiieriiiiinnnnnnnn. 39



19
20
21
22
23

24

BOD Removal Efficiencies.............cocvvnnnn.
Ammonia-Nitrogen Removal Efficiencies.........
Food-To-Microorganism Ratios..................
Ammonia-Nitrogen Food-To-Microorganism Ratios.
Comparison of Theoretical Oxidation and
Nitrification Detention Times With

Experimental Hydraulic Detention Times........

Waste Activated Sludge Wasting Rates..........

viii

77

T



INTRODUCTION

Nature of the Problem

Nitrogen concentrations in raw domestic wastewater typically range
from 15 to 50 mg/1, of which approximately 60 percent is in the
ammonia-nitrogen. form and 40 percent is the organic nitrogen form. A
negligible amount (less than 2 percent) is in the nitrite-nitrogen and
nitrate-nitrogen forms.(1) Nitrogen sources consist of both natural and
man-made inputs. Natural nitrogen sources include the fixation of nitro-

-gen gas from the atmosphere, the decomposition of dead animals and
plants, and the decomposition of animal waste products. Primary
man-made sources of nitrogen in domestic wastewater are feces, wurine and

~ food-processing discharges resulting in a per capita contribution of ap-
proximately 8 to 12 pounds of nitrogen per year.(2) The United States

Environmental Protection Agency (EPA) estimates that about 0.84 million

metric tons of nitrogen per year are discharged into domestic sewerage

systems in the United States.(1)

Nitrogen discharge into receiving waters causes several detrimental
effects. Biostimulation and dissolved oxygen depletion in the receiving
waters are the main concerns, along with, toxicity to fish and adverse

public health effects. (1)



Oxygen depletion of the receiving stream caused by the oxidation of
ammonia-nitrogen to nitrate-nitrogen, can be eliminated if nitrogen in
the ammonia-nitrogen form is oxidized to the nitrate-nitrogen form prior
to discharge to the receiving stream. Biological nitrification is the

treatment process commonly used to accomplish this transformation.

Objectives
The Brookings Wastewater Treatment Facility is authorized by a Na-
tional Pollutant Discharge Elimination System (NPDES) Permit No.
~SD-002338 to discharge treated wastewater to the Big Sioux River. A sum-
mary of this permit can be found in Table 1. To provide proof of compli-

ance with the NPDES Permit, periodic sampling and analyses of the treated

effluent is required.

Primary sample points at the Brookings Wastewater Treatment Plant
(BWWTP) are located at the influent to establish raw wastewater concen-
trations and at the effluent to determine compliance with NPDES Permit
discharge parameters. This sampling regime also provides information on
the overall plant performance and removal efficiency of typical domestic
wastewater concentrations. Although this sampling procedure does provide
the necessary information for proof of compliance with the NPDES Permit,
it does not provide sufficient data to evaluate the individual perfor-

mances of the various treatment processes throughout the plant.



Wastewater Treatment Plant Brookings, South Dakota

Parameter

Biochemical Oxygen Demand - mg/1*
Total Suspended Solids - mg/1

Fecal Coliform number/100 ml1**
Ammonia - Nitrogen mg/1 as N*

Total Residual Chlorine***
0il and Grease
Dissolved Oxygen

pH-units

* Arithmetic mean of a minimum of 3 consecutive samples collected on separate days in a 7-day

period.

Table 1. Summary of NPDES Discharge Permit

Effective Until June 30, 1983

Effluent Requirements

20 mg/1 for weekly average for entire year

30 mg/1 for monthly ave., 45 mg/1 for
week 1y average*, 100 mg/1 daily.

3000 April-June, only 1500 July-Sept. only

6.0 - (Nov.-Mar.), 2.0 (Apr.-Jdune), 1.0
(Jul-Sept.) 8.0 Oct.

Shall not exceed 0.05 mg/1

Shall not exceed 10 mg/1

Greater than 7 mg/1 July thru Sept. and
greater than 9 mg/1 rest of year

Shall remain between 6.0 and 9.0

Sample
_Type

Composite
Composite

Grab
Composite

Grab
Visual
Grab

** Fecal coliforms averages are from grab samples and the geometric mean is determined.
***Residual chlorine monitoring required only if effluent is chlorinated.

Frequency

3/week
3/week

3/week
3/week

Daily***
5/week
Continuous

2 /week



The objectives of this study were to: (1) determine if the nitrifi-
cation process at the BWWTP is operating as a separate stage or combined
ammonia-nitrogen removal process, based on the magnitude of the kinetic
coefficients; (2) evaluate the nitrification kinetic coefficients at the
BWWTP and compare them with values reported in the literature; (3) pro-
vide a basis of information and suggestions for future research to insure

optimum performance of the air activated sludge nitrification system.

Description of the Treatment Plant

The Brookings Wastewater Treatment Facility (BWWTP), the subject
of investigation in this thesis, provides preliminary, primary, secondary
and tertiary treatment of the incoming flows and anaerobic sludge diges-
tion. Secondary nitrification treatment is accomplished by an
air-activated sludge system. The design average flow for the BWWTP is 3
million gallons per day (mgd) with a design peak flow of 6 mgd. The
majority of the commercial and industrial waste flows are contributed by
South Dakota State University, 3M company and Artz Locker. Household
domestic wastewater flows are the principal contributors to the hydraulic

loading, aside from typical infiltration quantities.

Upon reaching the wastewater plant, the raw wastewater is 1ifted
approximately 23 feet to the preliminary treatment units by the means of
3 influent screw pumps, each capable of pumping 3,150 gallons per

minute. (3)



The first step in the treatment process is the removal of large de-
bris to prevent plugging and or breaking of other downstream treatment
processes. This 1is accomplished by passing the wastewater through a
3-foot wide mechanically-cleaned barscreen.(3)(4)

After passing through the bar screen, the wastewater then flows
into 2 aerated grit chambers for grit settling. Grit removal is neces-
sary to protect mechanical equipment from abrasion and prevention of
deposition of the "heavy" grit particles in downstream pipes and chan-

"nels. Excess grit also accumulates in the anaerobic digesters and
aeration tanks. Each chamber is equipped with a positive-displacement
air compressor that forces air through a diffuser causing turbulent con-
ditions resulting in the separation of organic matter from inorganic grit
particles. The grit accumulates at the sloped bottom of the 14 feet by
14 feet by approximately 13 feet deep chambers and is removed by cen-

trifugal grit pumps into a grit truck.(3)(5)

Solid particles that still remain in the waste stream are then
ground into smaller pieces to eliminate clogging problems in the remain-
ing treatment units. The BWWTP has 2 comminutors with each unit capable

of handling 2.7 mgd.(3)(4)



Flow rate measurement is accomplished by passing the wastewater

through an 18-inch molded fiberglass parshall flume.(3)

Settling of solid particles by gravity is the first step in the
primary treatment process. Quiescent conditions are provided in two pri-
mary clarifiers that are 61 feet in diameter with a side water depth of
approximately 8.5 feet. The settled solid particles are scraped to the
center of the sloped bottom floor where they are pumped periodically to
the anaerobic digesters. The clarified wastewater flows over perimeter
‘weirs into a collection trough and flows on to the next treatment

process, rotating biological contactors (R.B.C.’s).(3)(2)

The primary clarifier effluent next flows into 2 trains of rotating
biological discs (R.B.C.’s), 4 units to a train providing a total surface
area of 800,000 square feet. A R.B.C. is made from molded polyethylene
discs supported on a shaft 28 feet in 1length passing perpendicularly
through the center of the discs. The discs are mounted such that ap-
proximately half of the disc surface area is submerged below the water
surface. The units are then rotated so that a biological film will de-
velop on the discs as the surfaces are alternately exposed to the
wastewater and the atmosphere. The biological growth absorbs and as-
similates biological oxygen demand (BOD) organic material which results
in more biological growth. Excess biomass is sloughed off by the shear-
ing forces exerted as the discs rotate through the wastewater, resulting
in a constant fixed-film microbial population. The unoxidized BOD and

the sloughed-off biomass flows on to the air activated sludge unit.(3)(4)



Next, 3 screw pumps 1lift the wastewater approximately 15 feet up to
the influent of the aeration basins. Each screw is capable of pumping
5000 gallons per minute. The increased pumping capacity, compared to the
influent pumps, is justified by the increase of flow caused by the return
activated sludge from the final clarifiers which is reintroduced to the

activated sludge system at the intermediate screw pumps.(3)

The secondary treatment process is a combined air-activated sludge
(AAS) system that consists of aeration tanks, aeration equipment, final
"clarifier and solids recycle equipment. The objective of the AAS process
is to oxidize ammonia-nitrogen (NH3-N) and organic substrate (BOD) that
was not removed in the RBC unit. Oxidation is accomplished by activated
sludge which contains a large population of biologically active micro-
organisms which convert the organic wastes into more biomass and

gases.(3)(4)

Aerobic conditions provided by the aeration equipment, combined
with readily oxidizable organic matter and proper nutrient concentrations
result in an optimum microorganism reproduction environment. The
activated sludge mixture, commonly called mixed liquor, 1is then trans-
ferred to the final clarifier where the mixed liquor is allowed to settle
out forming a sludge blanket at the bottom of the final clarifier. Con-

sequently, clarified wastewater flows over effluent weirs and flows onto



the gravity filters for further solids removal. A fraction of the
settled solids is returned to the intermediate screw pumps and mixed with
the RBC effluent to initiate the biological reduction process of organic

material.(3)(6)

Solids must be wasted from the AAS system to control the population
of microorganisms and to prevent wash-out of solids over the final
clarifier weirs. Therefore, mixed liquor is wasted to the digestion fa-
cilities to facilitate new microorganism growth and allocate room for in-

~coming raw wastewater solids.

The aeration basins at the B.W.W.T.P. are arranged in 2 trains with
4 basins per train. The first basin is 30 feet by 35 feet with a 15.5
feet side-water depth (16,275 cf volume), the second basin is 30 feet by
40 feet with a 15.4 feet side-water depth (18480 cf volume), the third
basin 1is 30 feet by 50 feet with a sidewater depth of 15.3 feet (22,950
cf volume) and the final basin is 30 feet by 60 feet with a 15.2 feet
side-water depth (27,360 cf volume).(3)

A final clarifier facilitates each train of basins with dimensions
of 29 feet in width by 160 feet in length with a side water depth of 12
feet (55,680 cf volume). Sludge recycling is executed by a traveling

bridge siphon.(3)



The tertiary treatment process consists of 2 gravity filters and
ozone generators for disinfection. Two chlorinators are also available

as a back-up system for disinfection.

Two automatic backwash filters each 16 feet wide by 44 feet 1long
provide suspended solid removal from the clarifier effluent.(3)

Two ozone generators are the primary disinfection means at the
BWWTP.  For monetary reasons, 2 chlorinators capable of delivering 250
pounds and 2000 pounds of chlorine per day respectively, were being uti-

"lized for disinfection at the time of sample collection for this

paper.(3)

Table 2 provides a design summary of each of the unit processes.



[

Table 2.

Process Design (3)

Dimensions
Unit and/or Hydraulic Det. Time Loading Rate
Process Capacity 3 MGD 6 MGD 9 MGD 3 MGD 6 MGD 9 MGD
Influent Screwpumps 54"9p, 380 --- - -— ——— i -
(3) 3150 GPM
Mech. Cleaned Screen 3" Bars,1" Sp. -—- -—— - -—- - ---
x 3' wide
Aerated(G;it Chambers 14'x14'x13' SWD 18 min. 9 min. 6 min. --- - ---
2
Comminutors Infilco 416 --- - -—- --- -—— -—--
(2) 2.7 MGD
Parshall Flume 18 inch -—- -—-- -—- - -—- -—--
15 MGD
Primary Clarifiers 55 ft. weir 2.8 hr. 1.4 hr. 0.93 hr. 630 GPD 1260 GPD 1890 GPD
(2) diam.,61 ft.tank ft.2 ft.2 ft.?
Rotating Biological 25' shaft 0.90 hr. 0.60 hr. 0.30 hr. 2.60 GPM 5.20 GPM 7.80 GPM
Discs (8) 100,000 ft.2 1000 ft.2 1000 ft.2 1000 ft.
Intermediate Screw 60"9, 380 --- --- --- --- --- ---
Pumps (3) 5000 GPM
Aeration Basins:
L1 & R1 30'x35'x15.5"' 1 hr.ea .5 hr.ea. .3 hr.ea. --- -—- ---
L2 & R2 30'x40'x15.4" 1.1 hr.ea .55 hr.ea. .37 hr.ea. -— - -——-
L3 & R3 30'x50'x15.3" 1.37 hr.ea. .69 hr.ea. .46 hr.ea. -—- -— ---
L4 & R4 30'x60'x15.2" 1.64 hr.ea. .82 hr.ea. .55 hr.ea. --- -—-- ---
5.11 hr. 2.56 hr, 1.68 hr.
’ side side side
Final Clarifiers 29'x160'x12" 6.66 hr 3.33 hr. 2.22 hr. 323 _GPD 646 GPD 969 GPD
(2) ft.2 ft.Z ft.?

o



LITERATURE REVIEW

Nitrogen Cycle

Nitrogen exists in many forms in the environment, the principal
forms of nitrogen are nitrogen gas (Nz), ammonia (NH3/NH4+),
organic-nitrogen (N), nitrite-nitrogen (NOZ') and nitrate-nitrogen
(N03'). Nitrogen also exists in many compounds due to the stability of

nitrogen at numerous oxidation states; the oxidation states are shown be-

Tow: (1)
Oxidation State: -3 0 +3 +5
Nitrogen Species: NH3/NH4+ - N, - NOZ' - N03'

The principal forms of nitrogen in domestic waste water are the
organic and ammonia forms. Table 3 shows typical constituents and con-
centrations of both raw and treated domestic wastewater. The relation-
ship of the various transformations of the nitrogen cycle are shown sche-

matically in Figure 1.(1),(2),(4)

1



TABLE 3. APPROXIMATE COMPOSTION OF AN AVERAGE
DOMESTIC WASTEWATER (mg/1). (2)

After

Before After Biological

Sedimention Sedimention Treatment
Total Solids 800 680 530
Total volatile solids 440 340 220
Suspended solids 240 120 30
Volatile suspended solids 180 100 20
BOD 200 130 30
Ammonia nitrogen as N 15 15 24
Total nitrogen as N 35 30 26
Soluble phosphorus as P 7 7 7
Total phosphorus as P 10 9 8

Biological Nitrification

Biological nitrification does not actually remove ammonia from the
waste water, instead, it involves the conversion of ammonia to the ni-
trates, which are less toxic and —constitute a decrease in
oxygen-depletion potential to the receiving stream. Biological nitrifi-
cation is defined as the biological oxidation of the ammonium ion to the
intermediate form of nitrite and finally to the stable nitrate
form.(1)(6) Figure 2 is a flow diagram showing typical substrate re-
moval as the waste stream progresses through both a combined-and

separate-stage biological treatment schemé:(Z)

12



AMMONIUM

Chemical
Manufacture

(FIXATION)

ATMOSPHERIC
NITROGEN

Blological
Reduction

(DENITRI -
FICATION)

Ny ¢t

Chemlcal
Manufacture Lightaing

Figure 1. The Nitrogen Cycle (1)



e RS

INFLUENT

BOD =200 mg/l

SS =240 mg/l
org-N = 20 mg/|
NH3-N = 15 mg/l
NO3-N = 00 mg/I

tN = 35 mg/l

PRIMARY

IAERATION

‘

FINAL

/

v

SETTLED
WASTEWATER

BOD =130
SS =120

org-N = 15
NH3-N = 15
NO3-N = 00

tN= 30

PRIMARY SLUDGE PER
LITER OF WASTEWATER
SS=120mg

org-N =005 mg

EFFLUENT
BOD =30
SS =30

org-N =02
NH3-N =24
NO3-N =00

tN = 26

WASTE-ACTIVATED SLUDGE
—» PER LITER OF WASTEWATER

S§S=05X130=65mg
org-N = 04 mg

COMBINED OXIDATION

"‘AERATION

N2-N =5 MGL

s

FINAL

|

org-N =4 mg

EXTENDED AERATION

EFFLUENT

org-N = 02
NH3-N =05
NO3-N = 15

tN = 22

FIGURE 2. FLOW DIAGRAM OF NITRIFICATION TREATMENT SCHEME
SHOWING TYPICAL REMOVAL RATES (4)



Viessman and Hammer report that primary sedimentation typically re-
duces the BOD demand by approximately 35 percent, suspended solids (SS)
50 percent and total nitrogen by approximately 14 percent.(2) Combined
activated sludge systems typically result in an effluent BOD concentra-
tion that is approximately 15 percent of the original concentration.
Suspended solids reduction is accomplished from the conversion of SS to
biological biomass and by the wasting of waste activated sludge. During
biological metabolism in the activated sludge process organic nitrogen
(N) is

"converted into the ammonia form (NH3—N). Extended aeration of the acti-
vated sludge process (separate-stage nitrification) induces further
transformation (nitrification) of the NH3-N to nitrate-nitrogen (N03-N).
The rate of nitrification is dependent upon several factors including
temperature, dissolved oxygen, pH, sludge age and the actual nitrogen
concentration. Anerobic conditions in the final clarifier can result in

denitrification, the conversion of N03-N to gaseous N2.(2)(7)(8)

Nitrifying bacteria are common in activated sludge mixed 1liquors;
however, they require an extended mean-cell residence time and low
BOD/TKN (total Kjedahl nitrogen) ratio in order for nitrifying bacteria
to establish a sufficient population. Metcalf and Eddy reported that
BOD/TKN ratios between 1 and 3 typically indicate separate-stage nitrifi-